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RECQLIEST RN Ty ) g
Cantractar Orange far Impart & Expart and General [AHE] & (FHECO
Company Contracting Company Ueslgner Compeiny VaiF R)
MName Sign Date/Serial Number Time
Issued by 204E
Contractor | Eng: Hesham Magdy | (€0 $ t_,z_'.} (OR-04 MLAD1 11:00 AM
Weécilved by g3 | oo | M| vr | HE | me
oefve
ER Eng: Gaber larahim MARIOL} | 3079310 |ew | c5 | 24 | o8 | 23 | 11 | o0
5140 5T Dl 5l Ep XX Nats
Sravion Relerenoe Depat Belrrence Far Kllsmiter paing enly Start Km i sed
Wors Aty
~Coe - Sub Hement of ACtvity
Description of Materials | Stockplle For Replacement Layer
Location to be Used Pipe Culvert @ KP 3074310
sample only Yes Materlals Type | Crushed Aggregate
Data Sheet
P ched
Supplier Name RATER providad Yes atta s
- GEOTECHNICAL REFORT FROM [AEA)
EOMSLLTANT. June I023-5¥5TRA RN ON 22-
Reference in BoCt Specification | S0 e shececaToNs & ST
AEPCACT {02141, 3] VERSION I BY CYVECON
GROLP.
Prequalificatian Tt Samples
A ved
reference e
Reference Photos Mo
Commaents by: Eng (KK) ) ~its by: Eng, (ER)
it wie HetasagS | lamas dales ol ol of = were carried-out by Comibassal Lab,
Bl il gl Thls drglbeall =0 ton samples submitted by material
1 for both contractor , GARE consultant,
ek #Amud general consultant [systra)
‘!",_';Ic" A o+ 2- Aesults report attached and aceeptable with the
dﬁ m':f‘ | project specifications.
k. | 3- Final approval is subject to ahm-e mentioned
comments. ~
_._,_o—'_
APPROVAL STATLIS
Organisation MNarme Sign Date A-AWIC-R
Contractor Eng: Hesham Magdy .E'Y:.g.. 3 I_':p A
QASQC (K.K)* | Eng: Hesham Sabry _g_,..-':.-m'p- _.4-
Saructure ENG T
|ty |
GARE®* Eng: Rana Fouda
Employers - C
BencEsgabavi Eng: Gaber Ibrahim - fl't w'
] W L=

R AlpernendiSiiges: Cubsibi andy
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AGGREGATE REPORTS FOR
ELECTRIC EXPRESS TRAIN PROJECT

Contractor : &Y saally paaill g ol yiudl zi ) 4l 4S54

Aalall
Date of report : 17-08-2023
QC - 1746

e
Ello 73 Alexaaciia - Calro Deseri Aoad - Merghem
Tl BT 63 4704585 - LR BRI

Emall ; chdeplipcomibiasl com
WehSie  wwwcoml bansalcom
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Accredited by ; Egyption Ganeral Autherity for Petrolewum under Ne. 34/28-11-2011
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Report no. 1746
pate of repart 16-08-2023

|-Introduction

General Consultant . SYSTRA

Consultant : DR/ Khaled Kandil

Contractor E O A PRI PR T W LT B LR
Sample ' Coarse Aggregate Filter layer.

Station : 5t(307+310) CU16.

Date of Test : 14-08-2023

Il- Sample description:
Coarse Aggregate mix

lll- Required tests and Results:

Required tests - Results
1- Specific gravity (5G), ab- 55D | 2.524
sorption and degradation. PRI 1&1%
| Degradation 1A%
2- Grain sie analysls | Grain size analysls As shown in figuers
3- Los Angales test i R ' S
3 Porcentage of flakiness Ag- | Total Percentage of flakiness 1.92%
gregate, portion
5- Percentage of Elongation Ag- Tuta? Percentage of Elongation 7.24%
gregate, porticn
§- Percentage of natural aggre- Total Percentage of natural 4389
fate: BEEregate
IV- Notes

i- Samples were braught by : Comsultant,
2- Samples are responiible fram
3. Theresults are applying ordy
4

LAR DIRECTOR :." :
s 13 ilimndﬂi = Caien Devert Boad - Harg

Tek: 00 3 470585 - 012 AHTONT91

bral : chedeplibcomibaal com
WebiSite : mewnBasalion

CGeotechnical consultant
Fer- DM —

49 El Harria Ave. Alex, Egypt

Ted: 002 033920176 - 002 033931482
Fax 002 033500476
Emall : internal-inspection@comibassal.com
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PARTICLE SIZE DISTRIBUTION
ANALYSIS
ASTM C-136/ AASHTO T27

Aﬂrﬂtﬂh:Eﬂptlm Ganarel Authority for Petrobeumn under Mo, 34/ 28-11-2011
Arerediied by : Egyption Acersditotion councll [EGAC) under Ho. D31T06/1A

.

WEIGHT | CUMULATIVE | CUMULATIVE | CUMLULATIVE |[STANDURD
ﬂ{';'“':;” RETAINED WEILHT FERUCENTAGE | PERCEATAGE |SPECIFICATION
{gmi RETAINED (gmi| RETAINED (%] | PASSING (%1 [Lixins
" 00,060 1. 0,00 10600 i 100
&h {1,060 0,040 000 1000 P o
1 TEG000 FEEARIE T35 | 5 n
M 255800 G e (H AL 081 a o
N, 144 77.00 77.00 W b 0,04 0 ;
Total sample weight = 10000.00 pass  Mod= 810 Total Mine aggregates weipht =
% oa
1w b ralph S P HBAIER (PeE
b -
[T [_ ot ]
o L
1
E L]
s g B
(-
o |
Bﬁum 101 wn ] L] T :l'ﬂ
S D = =
i o’ g fr e

klle 13 Alexandria - Calro Desert Read - Merghem
Tel: 082 03 4704585 - 82 L34T01191

Emadl : civdepimcanibaiial.oom
Welbine : www.oonlbiodal.cen

4% El Horrla Ave. Alex, Egypt

Tel: 002 033920176 - 002 033931482
Fax :002 0335900476
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ABRASION AND IMPACT " LOS ANGELES " TEST
( For small size coarse a
ASTM- C 131-96 / AASHTO-T-96

Results
Rotate at 30 to 33 Rpm
Jpgeq For 500 Revolution
Trial Grading A

Intitial Weight (W1) gms 5000

Weight of tested sample (W2) gms 3564
Retained on sieve No.12

% Wear By Weight 28.7%

Passing on Sieve No.12

A
Ko 23 Mexandrle - Cabio Degert Boad - Merghem 45 El Horrla Ave, Alex, Eqypt

Tal: G071 B3 ENM505 - 031 OHTOIEH OU Q Tel: 302 033920174 - 002 033931482

Emad : chdegticmlbansilcan ( il C1£7) Fax 002 033900476

Woebdite : wwn.conmibassiloon Emall ; Internal-inspection@comibassal com
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Agoredited by | Egyption General Authority for Petrolewsn under Ne. 24 //29-11-5001
ficoredited by 1 Egyption Accreditotion councll (EGAC) under Mo, BEITOE LA

precentage of flakiness agpregate
ASTM DATS]
ination
Edsvn ulzw "Inch”™ M i il Miid af Precanlags of
portion flakiness Aakiness portlon
At T g fgmi %

15 1 1103 Q ann
1 al'} 1542 g ang
ad 12 2132 i 182
12 un 3MF o nd
Tolal Precantage of Rakiney portion % -
Blanderd SagsiTenialicn < 10%

Slava Giks "Wh" Mass 180 T M Frecantage o
partion i atad plongated porikon
ra—— Vicetlse fgem] igm 5

15 1 1Ma3 i} onn
1 L 1542 0 neq
ara 12 2132 a 25
i2 1B b 1] iE 455
Total Precentage of Elangaied parion % T

Standand SseciTrincation 510%

b i

49 El Herrla Awe. Alex, Egypt

Tel: 30 033920176 - 002 033931483

Fax <002 033900476

Email : internal-intpeclion@comibaial.cam

Kilo 23 Mexandiia - Calra Desert Rpad - Merghem
Tel; B 0% ATOAERS - O] BMTOIEN n‘ ﬁ Q
Emal: chedepbpomibusl mom
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i

Precentage of crushed aggregate

Crushed Determination

Sinwa size “inch" Mass tast Prezentage of
portion f-ﬂn.hﬂr._:_ crushad porion
Passing Rofained (gmj ]
1182 i gan L 10000
1 a4 1050 43 |
4 12 1160 &l 04 8%
i AR 220 a3 A0.E1
Tital 336000 147 45.63
|
Precentage of cruched = 35.63 Y%
Precentage of natural = 4.38 %
Standard specification < Pm %

"

Kilo 13 Alesandria - Calro Desert Road - Merghem

Tel: 002 13 4704595 - 001 OMDC1EN
Tl - dhvdegtdrombasial.com

Wi Wi conbasseloon
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Repari i 633 - 1 - Center
Diate i 178203
CHEMICAL ANALYSIS
General Consultani - SYSTRA
Consuliant £ DR Khaked Kancdil
Contractor : Tdal o iy 4 el gl g0 A
Fraject : Eleetric enpress irain
Sample t Conrse Anzgregate Fillter Layer
Statian [ From Stored Materials
Date of Test i 140572023
Temperature :28°C Humidity : 45%
——
ANALYSIS RESLLTS METHOD REFEREHCE
CHLORIDE { CL} D.04%
SULPHATE ( 503 0.0065%: ASTM D 25874
ORGANIG MATTER WEGATIVE
LA MALCTOR
CH/ Mostafa Asker
i
o'k 5+
S
b A
Kilo 23 Alexindria - Calre Desert Road - Merghen 49 El Horria Ave. Alex,Egypt
Tl 02 011 474595 - Q42 EMTOINS ﬁ Q q Tel: 002 033920176 - 002 033931482
Emall : civdepticomibassal oom e |_._h-.mu| Fax :002 033500476
Webtite : www comlbassiloom - — Email : internal-inspection@comibassal.com
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MATERIAL = \ =
INSPECTION :&“A o
o ’
REQUEST " o
Contractor Orange for import & Export and General
Fompaiy Eontntiog Compony Designer Company (AHE) & (FHECOR)
Name Sign Date/ Serial Number Time
mas oy Eng: Hesham A 23-08-2023
Comtractor by _§4&°7w (08-06 M.1.01) 12:00 PM
0D | MM | vy | HH | MM
Received by
ER Eng. Gaber Ibrahim MIR(OL) | 3074310 | ew | cs | 23 [ o8 [ 22 | 12| 0o
Sito S21 Dite S} Kp 00K Note
Station Reference Depot Reference For Kileeneter point only Start Km is used
Work Activiry
cope-3 Sub Element of Activity
Description of Materials | Replacement Layer
Location to be Used Pipe Culvert @ KP 3074310
MAR Approval No {OR-04 M.A-01) Date 17-08-2023
Supplier Name RATEB
~ GIOTLCHMCAL RIPORT FROM (ARA]
CONSULTANT, June 2023-STSTRA RN ON 22.06-
Test Requirement PLT (ASTM D 1196 ) Specification | om
« CARTHWON K SPECIRCATIONS & TESTING REPORY
|CG25 41.7) VERSION 2 8Y GVICON GROUP,
Reference Photos No Other
1tem | Description Unit Quantity | Arrival Date | Note
i Plate Load Test NUMBER 02 23-08-2023
2
3
4
Comments by : GARB/ KK Comments by: ER

s inogge 55 Jasa U o Plate Load Test glaill s o3-1
. Aogllaall Slielyalt e Buiacll @3 -2

1-P.L.T was carried- out by Comibassal Lab
attendance of material engineer for both
contractor, GARB Consultant and general consultant
(SYSTRA),

2-Results report attached and acceptable with
project specifications.

3-Final approval Is subject to above ned
comments. %
APPROVAL STATUS

rggganisatlon Name Sign Date A-AWC-R
Contractor Eng: Hesham Magdy s f | D A
oa/ac* Eng. Hesham Sabry DA A
Structure -
(SYSTRA} Eng. Abdalrahman youssry - ﬂ
GARB** Eng. Rana Fouda /
Employers
Representative | 8- Gaber Ibrahim /4 W.C
* Desgoer _
** Mgnmem / Bridges: Cubvert Coly 3"&‘%23
Fie: 6- OR P.LT MRIOY) Page tofy
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COMIBASSAL International Controllers

Internal inspection and laboratories sector

Aceredited by 1 Egyption General Authority for Petroleum under No. 34/29-11-200

Technical Report

of Plate Loading Test
(ASTM D 1196)

General Consultant : SYSTRA

Consultant : DR/ Khaled Kandil

Contractor s Aalal) SV il g el y S ket gy g) AS 0
Project : Electric Express Train

Sample : Coarse Aggregate Filter

Station : St (307+310) - Down Stream

Date of test :23/08/2023

Qc : 1801-1

B
Ko 23 Alexandila - Caivo Desert Road - Metghem [———T e || 49 El Horria Ave, Alex,Egypt
Tk O3 €3 4194595 - 002 034M119) Tel: 002 033920176 - 002 033931482
Enad  civéepticomibarsal com mo,u “ o Fax :002 033900476
WebSane : wwwcomitassal com Email ; internal-inspection@comibassal.com
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Accredited by : Egyption General Authority for Petroleumn under No. 34/28-11-2011

- introduction:

The Plate Load test it designed to determine the vertical deformation and
strength characteristics of soll by assessing the force and amount of penetration
with time when a rigid plate ks made to penetrate the soil. The method may be
used to evaluate the ultimate bearing capacity, the shear strength and
deformation parameters of the soil beneath the plate without entailing the
effects of sample disturbance. Testing may be carrled out at the ground surface,
in pits oc in trenches

- The test was involved accordance to ASTM D 1196. The purpose of this test is
to obtain relationship between between the loading and soll settlement due to
each load which can be used to determine the soil bearing capacity , modulus of
elasticity and modulus of soll layer reaction.

W~ Apperatus

The plate load test ks performed using the following equipment; A rigid plate:
Rigid plates for performing this test come in different dlameters and range from
300 mm to 1000 mm. it s worth noting that the stress influence zone Is generally
two times the plate diameter, therefore, it Is desirable to use a bigger plate,
whenever avallable . Therefore there care should be taken in provide more
useful results. Force measuring system: A mechanical (gauge) or electrical force
transducer shall be fitted between the loading plate and the hydraulic jack. &
measures the load on the plate.

M- Procedure

with most of the siight difference coming from the parameters to measure and
how to measure it from the test.

The most widely used standards are the BS 1377 Part 9 {1990), the DIN 18134
(2012), snd the BS EN 1997 Part 2 (2007).

Any suitable test procedures and acceptance criteria with full justification may
generally be used. The testing procedure ks as follows:

1-Select test location and depth at the point where the required foundation will
be constructed [assuming testing is for foundation acceptability). ¥ the test ks
performed in a test pit, the width of the pit should be at least 4 to 5 times that of
the plate diameter,

2~ Carefudly trim off and remove all loose material and any embedded fragments
50 that the area for

the plate & generally level and s undisturbed as possible,

The plate should be piaced on a thin layer (10 to 15 man thick) of clean dry sand
to produce a leved surface on which to bed the plate.

3- A small sasting load i then applied to the plate to enable adjustments to be
made: this seating load should be less than S kPa,

4-loading then commences with loading conducted in established small
incremental steps by means of a hydraulic Jack pushing against the counter
welght until reaching the maximum test load. Unloading should also be done in
the backward Incremental steps. The load at every step ks read from the proving
ring.

5-Settlements ace also read from the dial gauges placed on the plate. A minimum
of 3 dial gauges should be placed separately at 120" so there ks a fair
measurement of the settiement on the entice plate,

Kilo 23 Alexandria - Cairo Desert Road - Merghem
Tek: 002 03 £204555 - £02 03419119)

nad : Chvéept@comibastal com
WebSite : www.combassalcom

49 El Horria Ave. Alex,Egypt

Tel: 002 033920176 - 002 033931482

LSS Fax :002 033900476

Email ; Internal-Inspection@comibassal com
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1: Load-settiement curve, accerding to
Table 1

\
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el 602 63 404585 - 607 034201151 Tel: 002 033920176 - 002 033931482

Emall : civdeptécomibassal com
WebSite  www.comibassal com

Fax :002 033500476
Emall : Internal-inspection@comibassal.com

Scanned with
&% CamScanner


https://v3.camscanner.com/user/download

COMIBASSAL International Controllers

Internal inspection and laboratories sector| | g8
Accredited by : Egyption General Authority for Petroleum under No, 34/29-11-2011

for overall pressure,
El=qd{1—2)1/S

E2 » qH/25

Where:

q bs ultimate load = 3 kg/em®

y is potsson's ratio for soli = 0.3
He2d=12m

A- Modulus of elasticity (E)
modulus of elasticity of the soil that has been loaded using the following two
relationship and then taking the average valve as flaxible compression factor

d is the lbading plate dameter = 60 cm
155 cofficeint depending on rigidity of footing = 0.79 for circular plate

S s value of settiement related maximum testing losd
Applying this equations we obtained the following results [table 2}

Yable (2): of Measured values —
T TE, Gaiemd) | E5 ) | E. (kglem2)
3 L.72 754.53 1049.56 902.05

B ks Footing width =1.80m

1-p?
S [
Where :
1, for flexible strip raft foundation =2.24

Table (3):Results of Measured values
' Yo I )

1- immediate settlement of foundation (Si)

E,, B sverage value of moduhs of elasticity
Q s required allowable bearing capacity =1.5 kg/cm2

2- Modulus of subgrade reaction of soll
The modulus of Subgrade reaction | K, ) of the soil that has been loaded by the design stress

B-Modulus of Subgrade reaction of soll (K,) and immediate settlement (Si)-{ACI-336.2R-88)

(q) dwidad by footing immediate settlement S according to (ACK 336.2R -88) ’,;’.\\
i (s~ KON
Applying this equations we obtained the following results  table 3) < F AU

6.10

0 0 T L » & el - .~
ﬁ.o:uu..‘.-.wﬂm%n _d;.‘..\‘y: N R e T
il R ' T & ‘--.._--_. S

2458.48
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Conclusion

The presant test results which optained from the plate loading tests of the native soll on coarse aggregats filter layer in
electric express traln project at St{3074310) - (Down Stream) In accourdance to the ASTM standard D1196 ace Hlustrated In

.

table 4.
Table 4 :Test results
Sample No. E,. (kg/em’) $ (mem) K, (ton/m’")
1 902.05 6.10 2458.482
SPECQFICATION =2 Not more then 50 {men) Not hess than 700 (tony/m3) for
{ASA CONSULTANT) ot
Lab Director Geo&ecllkal Counsultant
@nv Far-or- A-
Dr/ Mobhamed Mostafa Badry
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Technical Report

of Plate Loading Test
(ASTM D 1196)

General Consultant : SYSTRA

Consultant : DR/ Khaled Kandil

Contractor Aalal) Y gl g el y 3 et g ) 48,8
Project : Electric Express Train

Sample : Coarse Aggregate Filter

Station : 5t (307+310) - Up Stream

Date of test :23/08/2023

Qc :1801-2
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- Introduction:

The Plate Load test is designed to determine the vertical deformation and
strength characteristics of soll by assessing the force and amount of penetration
with time when a rigid plate is made to penetrate the soil. The method may be
used to evaluate the ultimate bearing capacity, the shear strength and
deformation parameters of the soil beneath the plate without entailing the
effects of sample disturbance. Testing may be carried out at the ground surface,
in pits or in trenches

= The test was involved accordance to ASTM D 1196, The purpose of this test is
to obtain relationship between between the loading and soil settiement due to
each load which can be uted to determine the soil bearing capacity , modulus of
elasticity and mochdus of soll layer reaction.

W- Apparatus

The plate load test ks performed using the following equipment; A rigid plate:
Rigid plates for performing this test come in different diameters and range from
300 men 1o 1000 mam. it Is worth noting that the stress influence zone is generally
two times the plate diameter, therefore, it Is desirable to use a bigger plate,
whenever available . Therefore there care should be taken in provide more
useful results. Force measuring systam: A mechanical (gauge) or electrical force
transducer shall be fitted between the loading plate and the hydraulic jack, it
measures the load on the plate.

- Procadure

with most of the slight difference coming from the parameters to measure and
how to measure it from the test.

The most widely used standards are the BS 1377 Part 9 (1990), the DIN 18134
{2012), and the BS EN 1997 Part 2 {2007).

Any suitable test procedures and acceptance critesia with full justification may
generally be used. The testing procedure ks as follows:

1- Select test location and depth at the point where the required foundation will
be constructed (assuming testing is for foundation acceptability). f the test i
performed in a test pit, the width of the plt should be at least 4 1o 5 thmes that of
the plate diameter,

2- Carefully trim off and remove all locse material and any embedded fragments
SO that the area for

the plate ks generally level and as undisturbed as possible.

The plate should be placed on a thin layes {10 to 15 mm thick) of clean dry sand
o produce a level surface on which to bed the plate,

3+ A small seating load ks then applied to the plate to 2anable adjustments to be
made: this seating load should be less than 5 kPa,

4-Loading then commences with loading conducted in established small
incremental steps by means of a hydraulic jack pushing against the counter
weight unti reaching the maximum test load. Unioading should also be done in
the backward Incremental steps. The load at every step ks read from the proving
ring.

5-Settiements are also read from the dial gauges placed on the plate, A minkmum
of 3 dial gauges should be placed separately at 120" so there is a fale
measurement of the settlement on the entive plate.

5 - .
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Sample No.1

g

600
Table 1: Measured values for cycke
1 3 [T P

.00 0.0 [
0.5 036 a
1.4 0.6)
L5 0.82 LT85
2.9 1.1 SAET
2.5 137 : 4
i 1.87 '

Stress kg/om2

3.00

—+=losd ——Unload

AR EERERE

.

;;
]
|
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A- Modulus of elasticity (E )

modulus of elasticity of the soll that has been loaded using the following two
relationship and then taking the average value as flexible compression factor
for overall pressure.

El=qd(1—p2)1/S
E2 = gH/2S
Where:

q s ultimate load = 3 kg/cm®

d is the loading plate dismeter = 60 cm

1 & cofficeint depending on rigidity of footing = 0.79 for circular plate
B & polsson's ratio for soll = 0.3

H=2d=12m

S s value of settlement related maximum testing load

Applying this equations we obtained the following results (table 2)

L (pfemd) | E;
691.99 962.57

B-Modulus of Subgrade reaction of soil (K,) and immediate settiement (SI}HACI-336.2R-88)
1- immediate settiement of foundation (S1)

1-p’
= (F_Jasl,
Where
1, for flexible strip raft foundation =2.24
B is Footing width =1.80 m
E,. s average valve of modulus of elasticity
q & required allowable beading capacity =15 kg/em2

2- Modulus of subgrade reaction of soll
The modulus of Subgrade reaction [ K, ) of the soll that has been loaded by the design stress

{q) divided by footing immediate sattlemant (5} according to [ACK 336.2R -88) S ™ x)\
"' '.‘:) . A% -

KS - q/sl ’&‘z{‘l ] P q'_'l:':.,- .\ 3\

Applying this equations we obtained the following resuts ( table 3) f\ 37 AT 4
’I u“ LA j_."\".

\ Qoonafesty 2}

Table (3):Results of Measured values \+ T o ‘]
_qOgem’) | Smm) | k(Tewwh) N&s, S o

1.50 6.65 2254.70
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The present test results which optained from the plate loading tests of the native soll on coarse aggregate filter layer in
electric express train project at 51{307++310} - (Up Stream) in accourdance to the ASTM standard D 1196 are liustrated in

\.

table 4.
Table 4 :Test results
Sample No K, {ton/m")
1 2254.704
SPECIFICATION 0ot anare thon DO (i mm&-wﬂw
|___(A&A CONSULTANT) —
Lsab Director G‘,%“‘o";."m
T
A/'-’::v./ ; BN :\.
/t:.i-’ g \
\ 473 A )
s ('-\ |v.. ? -'.-"v-‘"l
COMTA> -":{ :[::"
-\;l( & Btry oo ‘10\:/
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Sample only Yes Materials Type | Crushed Aggregate
Data Sheet
Suppler Name RATEB provided Yes attached

- GEOTECHHICAL REFOAT FROM (A5
CONSULTANT. Jeae DIEE-5YSTRA AN ON 13-
&

Reference in Boll Specification | o, briewonk SrEORCATIONS & TESTIG
REPOAT [OGE1-41.2] VERSION 2 0¥ CIVECDN
GROUP.

Prequalification Test Samples ,

reference Results App

Reference Photos No Dther

Comments by: Eng (KK} Comments by: Eng. [ER)

ENESP T ST PRSIV TCRR (R P | 1- Al tests were catried-out by Comibassal Lab,
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engineer for both contractor , GARE consultant,
And general consultant {systra)
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project specifications,
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PARTICLE SIZE DISTRIBUTION

ANALYSIS
ASTM C-136/ AASHTO T27
N WEIGHT | CUMULATIVE | CUMULATIVE | CUMULATIVE [STANDURED
t-‘} : RETAINED HEI]H-T FERCENTAGE PERCENTAGE [SFECIFICATION
igm)  |RETAINED tgm)| RETAINED (%) | PASSING (%) [LIMITS
75 [ELU1 LEEH (0 B00.0 1M 1
5p 000 0.00 .00 100.0 o -
e 1452000 | 14520.00 6,00 24.0 i =
Nod 323000 1305000 92,56 7.44 o =
Ne20d | 118500 | 118500 8172 1.36 o s
Total sample weight = 19500.00 pass  Hod= 14500 Total fine spgregates weight =
% T4
Faw i dwrbution cure
g T TT1T 1 HEN [ TTT] TTT] |
1m0 _| L . —p _l__. a1} 1 ! pred o
o} ._J.il LU LT L7
3 | T | e | .
1 1 BN 11 0
“ ] LU P20 LT |
i!lll - |'i (1 ||-|J I
ma — e 1118 1 f Py
. T TTTH [TTTH ._|_.,..f| T
aa t l | er— il | | (L3 ]
amn iy ] i Rl I
Sk o' Gl P
= e Duin cem SE—

LS

1450 gm
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Absorption and specific gravity for
Coarse ate

ASTM C 127 - AASHTO T 85

Weight of sample 2500
Weight of saturated - dry surface sample (B) 2538
[Weight of saturated sample in water (C) 1524
|Weight of dry sample aftre heating (A) 2492
Resuits:-

Saturation surface dry spicific gravity = B / (B-C) 2.503
Bulk spicific gravity = A [ (B-C) 246
Apparent spicific gravity = A [{A-C) 2.57
Absorbtion of water = ( B-A)/A*100 1.85
Degradation of aggregate = (2500-A)f A*100 0.3

M
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696+ 1 - Cenler
| 31 /ony 2023

general Consultant ' SYSTHA
Consultant B DR f Khaled Kandil
Contractor : ALaladh S glall y et g 41 st il g A8 2
Project - Electric express train
Sample ' Coarse aggregate filter layer
Station . ST[307 + 550 )CU17
Date of Test : 27-8-2023
Temperature :28 °C Humidity : 45%
il dm e : g gt 4l e Jadl Gl yreatdl g Jadll g3y
B Ll AN aay )| ol 9% diall
o, dasead | % ety
0.59 i = 2.00 3T.5mm
0.59 3.26 513.5 18.34 25.0 mm
i 1.93 3.41 520.9 56.54 15.0 mm
pdp
# 193 | - - 7.56 12.5 mm
Tlfllﬂg 0.38 ] . = 0.16 5.5 mm
0.38 2.82 365.3 13.45 | 4.75mm
=X . - =ss 1.94 -4.75 mm
900, A= p gt peall Gl £ Jolaa B Sl a0 Aads Bal il ey B B Ja 4l
ﬁ%"%ﬁJ

Kito 13 Alexandiia - Calvo Dewtil Road - Merghem
Tiek: 002 @3 AT505 - 000 IO RN

Ermail - civclepé peomibasal com

Weekdite ; wrw coaibaiiiloon

49 El Harrla Ave, Alex Egypt

Tel: 002 0335920176 - 002 033931482
Fax ;002 023900476
Emall : Internal-Inspectlon@comibassal.com
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MATERIAL

INSPECTION
REGUES]

KK I'J-l:lll

e L ware

A e B

e

e e e — l it
Coninapd Orange for import & Export and Genaral Deshper Campany [AHE) & (FHECOR]
| Company | Contracting Company e
Hame Lign DateS Sedial Hurnber Tim#
Tssupnd by E——— i
Enp: Hetham A 71.04-1011 Vi
Contraciot inids _F,._u-.l' |0 g 12:00 Pad
_:Ibi 1T i O | DO | MM | e | e | haw
p
::m Eng. Gaher thrakim ML) | sapunnn | dwr | et | 20 | o8 | 22 | 10| oo
Sinsl £l Ae 54 I Fp EES Mot
Sitlon Reerenee __ Dupet Anfererce _Par Kdemeter peiret arshy Yeart B b omed
Wtk Aoty
Soh Elermertt o Aetbvity )
Description of Materials | Replacement Layer
Location to be Used Pipe Cubeert @ KP 3074550
MR Approval Mo [0® 04 MLA-OT) Date a8
Supplier Mame RATER
- GECTRCHNICAL B PGAT TR0 JARA]
o :!mnm..u-. I0T3-FPETRA B OR 1306
Test Requirement PLT(ASTM D 1196 ) Specification - N .
FUGAE-AL ) VERSTN § BY GTE0N RO,
Reference Phaotos Mo Oither
Itermn | Description Unit Quantity | Arrival Date | Note
1 Plate Load Test WUMEER 01 27-08-2023
.
3
4
Comments by ; GARE/ KK Comments by: ER

o ibeaza 8 Jana dad w Plate Load Test Piladl juasd o5-1 | 1-P.LT was carried: out by Comibassal Lab

. fsplbuall chaobyall e a3 <2 | attendance of materdal engineer for both
contractor, GARE Consultant and gereral consultant
[SYSTRA).
2-Results report attached and acceptable with
project speciications,
3-Final approval is subject to above mentioned
comments.
APPROVAL STATUS
Organisation | Mame Sign Date A-AWC-R
Contractor Eng: Hesham Magdy _";.-‘i‘-'-"F Lo A
aa/ac* Eng. Hesham Sabry L B
Mructae
g Eng. Abdalrahman youssry ﬁ!‘@ jﬁ“
GARE** Eng. flana Fouda /
Emphayers
Risinsstaibe Eng. Gaber lbrahim f(.ﬁ,r:

Desigrier
*® plignment | Bricges: Cubveni Only

2708202%

File: 6- O P.L.T WINJOL] Page Leld
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SUBMIS N O Wy
i & KK NE A ) )

TEST RESULTS o N bo | - N A = m
Location Name Contractor Company Designer Company
CUA{307+550} Orange Company [AME & FHEOR ) CONSULTANT

Name Sign Date Time
Issved by
Eng: Hesham A
Contractor | fb 8 Sy |~ o
Contractor KP-ORANGE-SYS- CU-( CU-(3074550) ST-TRF-003 Revision
Reference 000
Received by Eng : Ahmed RA S e EAR L
ER Yehya SNAY wp | cu | cs | 29 | o8 [2023| 09 | 00
NB: Package 1 Only (Package 2 via Aconex}
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test Materials Crushing test for plain Concrete for Cubvert
CU-(307+4550)

Location of Test EL-NASER MIX READY MIX CONCRETE
Item | Specification Test Requirement | Test Result Attachment | Remarks
1 COMPRESSIVE 7 DAYS C25/350 Attached
2 COMPRESSIVE 28 DAYS €25/350 Attached
3
4
5
Comments by: Comments by:

_Grnd bﬁ/ //ﬁ/ e a

rAyS b /.ﬁ i~ G v

APPROVAL STATUS
| Organization | Name Sign Date A-AWC-R
Contractor | Eng: Mesham Magdy g+t Lo A
Designer
GARB *
Employers Z9-8
Representative Q i L -’/¢7 G——y z
* Algrment [ Bridges: Cohamet Ony VA= Appeoved; AWCE Apg i Rx Rejected
Filn: THT Twsz Rasult Form Rew 3074550 plain Page 1of1
" Scanned with |
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EL Nasr Mix Ready Mix Concrete

awluw;5dl Glasell e haall HLas

| s/l 2ul ‘
“ Consult Engineer EL Nasr
cliont awharliy X '_. Weavhs! S L VI | piastaans
Vs lially
sample ref. 350--250 Slump: 17
Part of work: ansle Al > type of coment cem3
strength: at days 7
Casting date: 29/8/2023 Crushing Date: 4/9/2023
Resuits ;
sample No:| Weight (kg) "‘(’::m"g’ ‘°"""‘m°;"°" Strength (kglem2) AVG (KG/CMD)
1 8100 2,400.00 530 240
8060 2,388.15 521 236 238
8000 2,370.37 523 237
95%
TESTED BY':
CONSULT ENGINER:

Scanned with
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EL Nasr Mix Ready Mix Concrete

Awilw =d| GleSall (sle baall L]

L] jUns)] Zuly £9 snito

Consult Engineer EL Nasr
Lad i M 2ul 9/
client o s sl : Weaibs o) Ldaiaw VI | yiasiaan
wVgldalle
sample ref. 350--250 Slump: 17
Part of work: asle aillw,> type of cement cem3
strength: at days &
Casting date: 29/8/2023 Crushing Date: 4/9/2023
Results ;
sample No:| Weight (kg) (:G"m"’"’a} “m’{*' “‘m N | swength (kghem2) AVG.(KG/CM2)
1 8100 2,400.00 530 240
2 8060 2,388.15 521 236 238
8000 2,370.37 523 237
95%
TESTED BY : Q.C ENGINER: e

CONSULT ENGINER:

Scanned with
(& CamScanner
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EL Nasr Mix Ready Mix Concrete

awilw =l lasSell e baall Wil

sl g Uasl] pulp £9 sairo

Consult Engineer EL Nasr
prdecnilly Sl puians M) 2ls9! g =
client o5 Lleiaw VI |
wlslaatle 5 e
| sampleret. | 350-250 |  Swmp 17
| Partorwerk: | @ole ailwy> | twpe of coment | cem3 |
strength: 250 at days 28
Casting date: 29/8/2023 Crushing Date: 27/9/2023
Results ;
sample No:| Weight (kg) {mn "m"“’” """M' weaion Strength (kglemz2) AVOKOCMY)
1 8150 2414.81 698 316
2 8110 2,402.96 638 289 298
3 8160 2,417.78 640 290
MY%
TESTEDBY: Q.C ENGINER: 3
CONSULT ENGINER: CLENT INER: :

Scanned with
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|Contractor: -~ Quner:
= BIANAL Bwechll Riaanl!
cmz"hﬁbﬁ\ o= .‘va-trn [ e ki o m
HIGH SPEED TRAIN (HSR) Project
Concrete Pouring Record
Su :ORANGE C & Doy S0 5 20 B [IRNO-EET-OR-SYS-NBS{3)  Rev.000
ltem Plain concrete Date- 29/08/2023
Concrede Supplier: ALNASR MIX Conc. Qty (M%) 12
: Kilomeler 55 on the desen road Concrete Mix R.C C250/350 (CEM )
Section: Plain Concrete Supplier ALNASR MIX
Area: EL-BASRA Ambient Temp: 27 G ]
Structure :- CU-{307+550) |
Time At Sito
T.Mixee No|  TicketNo [ ™| qyy E—— Remarks
No Dispateh | Arrived | Started | Finish |*“™P ——"
(em) rc)
2276 2759 9 115 | 1145 | 1150 | 1220 21 27
2148 2761 3 1410 | 1430 | 1435 | 14.50 22 2
/'/
/
7/ /
- /
Lol b e 3
/
A
/4 o — —
=
XC=No of Cylinder /Cubic XA = Addition of Admixture R = Rejected
Notes :-
the mix used comply with the approved trail mix
Determining the actual quantity is the responsibility of the QS
[Contractor Q.C. Dept. sultant Engineer
(Authorized Lab representative)
Name:Mahmoud Abo-shanb Name:Ahmed yahya C A
Signature: Date: ¢, Aags| 4o & [Signature: 9 /> Date:
Q»
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SUBMISSION of : \
TEST RESULTS Wt Bl
Location Name Contractor Company Designer Company
CU-(307+550) Orange Company (AHE & FHEOR ) CONSULTANT
Name Sign Date Time
Issued by
Eng: Hesham K )
Co
ntractor Magdy r})ﬁ-—‘ d
Contractor KP-ORANGE-SYS- CU-[307+550) ST-TRF-011 Revision 000
Reference
Recelved by | Eng: Ahmed < G 00 LM W 1 WK MM
ER Yehya NAY ke | cu | €5 | 18 | o1 [202a| 09 | 00
NB: Package 1 Only {Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test Materials Crushing test for Reinforce Concrete (RAFT) for Culvert
CU-(307+550) SEGMENT (1), SEGMENT (3)
Location of Test EL-NASER MIX READY MIX CONCRETE
Item | Specification Test Requirement | Test Result Attachment | Remarks
1 COMPRESSIVE 7 DAYS C40/450 Attached
2 COMPRESSIVE 28 DAYS Ca0/450 Attached
3
qa
5
Comments by: Comments by!

Coart Pl Bt vesmr f—

-

APPROVAL STATUS
 Organization Name Sign Date A-AWC-R
~
Contractor Eng: Hosham Magdy ,__% - L.«—D A
Designer
GARS *

sepmenaive | 0) Sl 5= | =L | A

——
* Mgnment / Bridges: Cubvert 7/ A-w;aw-ma-mm

File: TAF Test Rasult Form Raw 1074550 Page 1ol t
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EL Nasr Mix Ready Mix Concrete

Ailu A Clagal) o kil sl

ﬁﬂl_)&i’lé—dﬁﬁ!pﬁ

Consult Engineer EL Nasr
client adeaill y N S gl ! ALY N Sl
sample ref. 450--400 Slump: 18
Part of work: Aadeas A i type of cement cm3
strength: at days 7
Casting date: 18/1/2024 Crushing Date: 25/1/2024
Results
sample No: |  Weight(kg) | Density (KG'em3) | compression (km) | Strength (kgicm2) AVG (KG/CMD
1 8210 243250 817 370
2 8201 2,429.93 822 372 ar
3 8190 2,426,687 813 368
TESTED BY : :
e )
CONSULT ENGINER: CLENT ENGINER: J

Scanned with
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EL Nasr Mix Ready Mix Concrete

Al JSJ\ SlamSal) U‘b Janal) JLaal
!’ ! E ‘E » ! E »
"~ Consult Engineer EL Nasr
client il g JMM#, o ALY | e
sample ref. 450--400 Slump: . 18
Part of work: dali D i type of cement cm3
strongth: at days 7
Casting date: 18/1/2024 Crushing Date: 25/1/12024
Results ;
sample No! Weight (kg) Density (KGemd) | comprossian (hey) Strength (kg'cm2) AVO/KG/.CM2)
1 8210 243258 817 370
2 8201 242903 822 372 370
3 190 2426 67 813 366

TESTED BY : Q.C ENGINER;

}-ud:.:‘ |

ENGINERz---=" 155131

CONSULT ENGINER: CL:

Scanned with
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EL Nasr Ready Mix Concrete

Al A0 Clasa) e kil Gl

Project ......( fupdl Pl g SIABL) - foly fapia

OWNER G M GRT gt | CONSULTANT |1
CONTRACTOR dealll g Iz gl g
Staump 138
Lopc of cement : | cm3 | conewr conrenr | 450//400 |
|specitiea strongth : | 300 | waays | 28 |
Casting date: 18-1-2024 Crushing Date: 18-2-2024
Results 3
cvae N0 | wegnt ag Donely o wN | Suegwpgens) | AVGSrenps macun
#Gem)
1 8215 2434407 1007 a56
2 8233 24341 | 804 450 as2
3 8241 246178 oo 449
TESTED BY :

Scanned with
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EL Nasr Ready Mix Concrete

Agihan ) Gl o Bkl jyss)
Project ......( &yl o g UEM) - goily .35

OWNER @ Ay Gl e 4yt | CONSULTANT || i
CONTRACTOR wdadlly 3 gl geil 4!
18
l typo of comeont : | CM3 l cmmrl 450//400 l
|sraucTURAL ELEMENT] Aol L 55 |
[&ocma strength :j 400 [ at days I 28 1
Casting date: 18-1-2024 Crushing Date: 15-2-2024
Results ;
Oeray
CUBE. NO Waignt g XTom® LOAD (KN} Swrengih (kg cnd) AVG Strength (KG.CM2)
1 8215 2,434.07 1007 456
2 8233 2,430.41 264 450 -
3 8241 244178 901 aas

TESTED BY :

Scanned with
& CamScanner


https://v3.camscanner.com/user/download

v,
SUBMISSION of | = =
ULLH i ;\;ﬂ't’[{‘g QI! KK " E A e, m.e.e-u_ma\
1£S SED 13 Tt oo ey gy | oo o —————
TEDEDS emidelit HQ.J“‘ a4 pean SYSTIN DI Sasnn ﬁ
Location Name Contractor Company Designer Company
CU-(307+4550) Orange Company (AHE & FHEOR ) CONSULTANT
Name Sign_ Date Time
Issued by
Eng: Hesham 4
Contractor e ..,9“." rlso
Contractor KP-ORANGE-SYS- CU4(307+550) ST-TRF-017 Revision D00
Reference
Received by | Eng: Ahmed = L4 00 vl L M
ER Yehya KP | CU | CS| 22 | 02 |2028 ] 09 | 0O
N8: Package 1 Only (Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test Materials Crushing test for Reinforce Concrete (RAFT) for Culvert
CU{307+550) SEGMENT (2)
Location of Test EL-NASER MIX READY MIX CONCRETE
item Specification Test Requirement | Test Result Attachment | Remarks
1 COMPRESSIVE 7 DAYS Ca0/450 Attached
2 COMPRESSIVE 28 DAYS C40/450 Attached
3 = e
4 - E
5 ~ -
Comments by: Comments by:

Compd = d4d yunt It
Vepan iy v ¢ - 0
/

APPROVAL STATUS

Organization Name Date A-AWC-R

Sign
Contractor Eng: Hesham Magdy 2)’!'&0 f M A

Designer

GARB *
Employers L = / -
Representative Je
* Nignment / firidges: Cubvert = Approved; AWC= Approved with = Rejected
File: TRF Test Resut Form Rev 3074580 Fage 1011
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EL Nasr Ready Mix Concrete

Aibus 30 Claall | Je bidal) sl

OWNER Ay § Al Adall 40gd CONSULTANT '
CONTRACTOR el y I iU gl 9! AS pu
[ e orcoments | cm3 [ cemenr courewr]  aso/aco |
[srrucTURAL ELEMENT] dalea 0 A |
Specified strength : [ ataays | 7 |
Casting date: 22.2-2024 Crushing Date: | 29-2-2024

CUBE. MO Weipht (gl “ﬂi LOAD XN} Strangth fkgemd) AVG. Strength (KQ CM2

1 8197 2,428.74 782 354
2 8200 2,429 63 a2 368 360
3 8205 2431.11 788 357

TESTED BY :
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EL Nasr Ready Mix Concrete

4o
roject...... - peal -
OWNER Ay (B0 Adali aigd | CONSULTANT |1 feapes
type of cement : J cm3 [ CEMENT CONTENT 450/400
|srrucTuRAL ELEMENT] Gles D i il
Specified strength : 400 at days 28
Casting date: 22/2/204 Crushing Date: 21-3-2024
Results ;
cuseno | weightpg) | censy xaremy]| tonopy | smemghpgemzy | AVG stwagin xacwn
1 8210 24325% 965 437
2 8230 243852 921 a7 423
3 8225 243704 953 432
TESTED BY':

Scanned with

(& CamScanner
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HIGH SPEED TRAIN (HSR) Project
Concrete Pouring Record

Sub-Contractor : co B Doyt i [IR NO.EET-OR-SYS-NBS(12)  Rev.000
Project :HIGH SPEED TRAIN
[ Nght Shit [ Lab feport 112
Hem : Rainforced concrate Pouring Date: 2210212024
Concrete Supplier. _____ALNASR MiX Conc. , 105.5
Location | Kilometer 55 on the desert road Concrete Mix R.C C400/450 (CEIA 1) |
Sechion: walls & top slab & Raft Concrete Suppliet ALNASR MIX
Area: _EL-BASRA Amblent Temp. 27 °C
Structure - CU-(306+360) 565(1,3) / (306+380) seg(3) / (307+050) seqi3)
l . Time At Site
Plant
T. Mixer No Ticket No No | O w é wias lotoca | weii .dm:: ':. :low .,.::g Remarks
4745 507 9 1110 | 1140 | 11.45 1215 21 27
8486 506 9 1125 | 1150 | 41.55 | 1230 22 28
8458 509 g 1140 | 1200 | 1205 | 1235 20 28
6367 |  51p | g | M50 | 1210 | 1245 | 1245 ) 21 | 28
9789 51 9 1210 | 12.30 | 1235 | 13.00 20 27
9619 512 9 1225 | 1240 | 1245 | 13.15 22 27
4745 513 9 14.15 | 14.35 | 1440 | 15.05 21 26
8385 514 9 14.30 | 1450 | 1455 15.30 21 27
8408 515 9 1445 | 1510 | 1515 | 1545 20 26
9789 516 9 1530 | 1550 | 15.55 | 16.20 21 26
9619 817 9 18.00 | 1820 | 1825 | 18.00 22 27
6867 518 65 1820 | 1840 | 1845 | 19.15 21 27
XC=No of Cyfinder /Cubic XA = Addition of Admixture R = Rejected
the mix used comply with the approved trail mix
Determining the actual quantity is the responsibility of the QS
(Contractor Q.C. Dept. Consuktant Engineer
|(Authorized Lab representative)
Name: Mahmoud Abo-shanb NameAhmed yahya )
Signature: Date: ature: Date:
3 {
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e ‘lb KKK NE AM  omionsd
by | L oy 3 ﬁ

T ..,...u..u.u.,.u

e SWHLTA I e
Locatlon Name Contractor Company Designer Company
AN Culvert Orange Company [AHE & FHEOR ) CONSULTANT
Name slgn Date Time
bssued by
Eng: Hesham r
Contractor Migdy afibo Lo
Contractor KP-ORANGE-5YS- CU-ST-TRF-2 7 Revision OO0
Reference . o
Recolved by | Eng: Ahmed - BT Do WM WL e
ER Yehya kP | €U | €5 | 25 | oF | Zoas | 09 | 04
NB: Package 1 Only {Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
escription of Test Materlals TENSILE STRENGTH TESTS& BENDING
(EGS)---- 50 Ton
Lotation of Test Alexandria University Faculty Of Engineering
ltem | Specification Test Reguirement | Test Result Remarks
Attachment [AVERAGE]
1 TENSILE STRENGTH TESTS £08(N/mma) 725 [N/mm2) B2
i TEMSILE STRENGTH TESTS S08(Nfmm2) T22 (H/mm2) @16
3 TEMWSILE STRENGTH TESTS S0%Nfmm2] 737 (N/mm2) das
a flejected
COLD BENDING {approved Approved (@25,016,912)
5 Chemical analysis Attached (@25.916,812)
Comments by Comments by;
—~ He ot Ph | arf
1
mfg wi rh f= é'ﬂ"fﬂl’"
dﬁ{ Jé rf"
APPROVAL STATUS
Crganization Name Sign Date A-RONC-R
Contractor Emg: Hesham Magdy qj..-r_.-l-'lT t_,.-D i
Dhesigner
GARE * Eng: Rana Gouda 4
Employers ’/’q:s—— E‘j -5
Recsuiiatiin Eng: Ahmed Yehya | 2
* Mhgremest | Bridges: Cubmert Dok .?I;mm:lm-nmm?u withfmmmenis; = hijicted
Fila: TRF-000 Tl Rdialt sleel-00 Fage Loit

CamScanner


https://v3.camscanner.com/user/download

L - & b
Alesandria University - WIM T

Faculty of Engincering i Ayl g
Propertics and sirength of Maierlal Lab, .}@ N ) pall s gl gl gl Jana
Structural Englncering Dept w AL Aty pud

(o pha) sl s e e il LYY 70l

LSy (3 ) daladt gl — LU G gill Al petliLall -

SYSTRA : g gpaall 5 it .

iiag) (g iy (5l Aaball Al il o pdl U i il iy g Bsn Jlae| g g il -
oS (! 305,500 S (o ddlasall A (45 4 Gppalall pUaf il 12 L — piliall
(5 5.5 dsk:311.000

Aaa pandl 2y il g puacalll g ol ot il gl )38 2 231 AS a0 -

EGS waall jay— (g peaall 33s 13 ) pall bl apaad da30a1 48 Q500 -

2024/6/25 1l u 5 -

" T Laill L e e A Ay L Lol af
Sl TR T b e ; phiddl | Ayl
cikasis ;
::, olh | i | el ] gy, “"ﬁ:;" ReH t{::: Gut [ guw |
(g | (D) | RewRell | i) (Nimm2) | ted |
; 0853 | 21.7 1N T26 B2.11 554 6270 | 113.10 12
----- i 0852 | 217 1.3 126 B2.08 553 B2.50 | 113.10 12
0B53 | 217 1.3 723 B1.7S 552 g2.40 | 113.10 12
s i gala
anall e A o 13 )98 L Al &) i gl STy Bpaall iy iigald 3935 45 -
Jandl s P [ BE R
. T EEAL e Aaal
O 33! el iy £ g 5e 38 daal elad 3
m.u.l:l.dHl !lblﬂ-“ =

2024/6/27 Al p s
s g

:qti/ﬁ_‘{ﬁ‘

{03) 5921853 8 - (03)5025550 /6T A 21544 o m oy ) gy pall poa g ) gaene

CamScanner


https://v3.camscanner.com/user/download

= B : X
Alevandrin University W*“‘h - 3]

Faculty of Engineering iyl L8
Propertics and strength of Material Lab, A gall gl g Ll g s
Structural Engineering Dept mﬁ" 1 Iul N ||'|J

(5 yhhe) ealed yam clise. e ) JLAYI 20l

o Sy 8 el Al Ayl — B A il Al L -

SYSTRA : g sl (g Ll -

Wia g) 5 LSy (3l Aalall Agll il gy podd Uil il oy (ot Jlac] g piadl -
AU 305.500 a8 (o Adadll g3 (45 gh (ppalall pUal - Jall o 2 el — ailiall
(5.5 Jsk: 311,000

A gl Y gl y el y ol T i) ) gl AS 8 cRb| A Q0 -

EGS aall ja)— Gupeaall aa 13 ) pall il agaad datiall 35 00 -

2024/6/25 el 4 )45 -

L Qdy | A L b i I gl e Snkias 3

- “ sy ] ;_*'iﬂ -'h-.l! tﬂ =h tml M
a0 Y = " - I
:::. aled Ak S izl Rm ¥ ol ReH & il R, | A4

e | 60) | RoRe | iy | N | piimm2 CH |y |

1628 | 18.8 1.25 725 145.70 581 116.90 | 204.06 16 1
1530 21.3 1.26 718 143.90 568 114,40 | 201.06 18
1.531 21.3 1.24 727 146.20 ] 117.80 | 201.08 18

i
3 [P

:Llh-’n.h&n
hanall o U ghoa 0 0y g0 Ly Talal il gladd Sy Sl 3 g il 3 543 23 -

Jardll yaa i e Ganad
5 A [ ®
T 3l sl Gaglalll s oo 3k gt asd (e 3

2024/6/27 b1 paas
SR

€%/ S
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I NI Tt

Abennmidrla University

Facaliy of Engineering o
Properties and strength of Material Lab, Jpalh e gk ol g L
Structural Engineering Dept LaLaay) Loasigh o

(5 pa) el daa e (e 2l LAY A

5 Sy i plall alall Augll — (LI g il Al il <

SYSTRA : f a5 taiad -

iliay) 5y (5 el Alall Aigll il g el il Jhad gl g Blisa ae ] i g el -
#S0 305,500 A8 Gha Alucall 4 (45 g alall p U il o 2 pLE - piliad]
(55 5.5 sk 311,000

Ao panll Y g el y 3 il il gl AS 5 piiiall 48 ) -

EGS uaall jay— (u peaall duta 13 pall peilull ayan] daiall 5 420 -

2024/6/25 12l 1y 5 -

ab 10l Ll Lk e Sl B dalis i

.q.l'ﬂ = &, da E - 5
_;.uu iﬂ ! !_|.|u-|l -I--’ E_f.-.ul - "‘"FH
clbatte | = s .”’."l il s e |l el K ai,..ul L '.r-l ol AA
W ke | ooy | Reme | oy | ®™ | gummzy | C ] G | @

3771 | 200 | 130 | 740 |3s300| se8 | 27900 | 49087 | 25
atr2| 200 | 130 | 737 |a3s190| 586 | 278.00 | 49087 | 25
a771| 184 | 130 | 734 |o3e040| 566 | 278.00 | 45087 | 25
s il el

anall e Ll b 00 7 g0 by Rl gl AUE y Jpanl) B g Sl 96 5

------------

dy—e 3.

aadl s ) e
4':;;;{ £
Ot gl Bpndl iulalll 3 3 e 32 daal elasd 5

2024/6/27 1A\ wad
s ill A

e/ SN
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dria University ks

Aty of Engineering _ .I : doasiyh Ly

seclal Unit of production department L1 E £ “wwjﬂwﬂﬂ
#aterials Properties Lap. FEEVESS

p . | Eu}v#- T

Production Engineering Dept

R ETLTL :Mbﬂ,j._.:

Aosa gl o gl el y 2l sl it ol 48 p8 ¢ MY g 2

0 R ol s g g A Akl R 0 g el ) e g Bt B 7 g il
5 5.5 oy 311000 420 1) 305,500 i 2on Aosall B (5 g/ ipulelt p Ll

R e L P |

(EHY! et Al an ol p3h g B pally e VT b G peall ks dgan Gpa g 1

Crtaall 4 g8l puaiall Jdas ¢ &y glhaal 2l Jufilyl

ol L AT ey gl Gl g Al e (8 A phias 8 LAY dadlyd duallll G gl / 4B pals

scptaall 45 gSall pealiall Libatl]

wi%
C Si Mn P 5 Cr Mo Ni Cu Y Fe

0.251 | 0,345 | 0.93 | 0.005 | 0.002 | 0.085 | 0.035 | 0.141 | 0.57 | 0.002 | 97.217

e it

daal gl 3150 45 deaa 8

<:J-' ';_.H—' .-v"r""‘i‘

CL"-"" "s--‘-lf@-t-LJl id> le
AN L - sl U J

TJBN L VTAY_ FJEATAT AL 3 il g (gl i s el Ll i i
hitp:falexpmu.org : AN gl iy st Ry Lﬂihﬂ [ LT T

upmu@alexengedieg ; 4580 440 Lyl vient - dad sl by
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L palct Ay

: adria University * o

Jalty of Engineering & ,_J dentigl

mt:l Unit of production department B3 T M*ﬂiﬂfﬁ
Materials Properties Lap. T i e L':n
production Engineering Dopt - £ e

Vo VRV ¢ o oy s

g gl S bty gl y o it gl gl 455 ¢ 3L g

= G U ) g Ry ol L g0 gl A Sl i st 3 3 B gyl
555 ks 311,000 o2 1) 305,500 pi con Ulasall b (R85 7 gl p Ll

AT STy |

Y1 i) dslad) syl ok paag Bagpadly ea VY puaall ke dia e g 1 Sl

Codaaall 45 g8l pualinl Yo ¢ 4y gllaal] il LERY)

Al ol AL L g Ll gl i) e (8 Al plena b U1 Aasig) sl Gas gt/ Al gale

siynall A3 g8l yeabinll Jalasll iy

wi%
C Si Mn P 5 Cr Mo Ni Cu v Fe

0.219 | 0.317 | 0.91 | 0.002 | 0,002 | 0,125 | 0.035 | 0.140 | 0.53 | 0.002 | 97.220

d_jisial}

sasd ol 3150 40 dens

215N AT
.a"-‘_-_-_.__w-"
tﬁ‘j‘1 U - iz s \
N el - T RS

ST/ VTRV e N UNT oL ; i, fpkE 1 Lt gkl Lo 2 40
Btipolalexpmu.org @ (Aasshil ol gy 4 il i LT L
upmui@aleneng.edueg ¢ Ao SN 5 0 i l'_‘;.u..:uru-mlh:mﬂ Lo ﬁ:lh:
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SUBMISSION of u.e"?u o,
TEST RESULTS o gt
LYSTIA == #=asen %
Locatlon Name Contractor Company Dasigner Company
CU={ 307 +310) Orange Campany (AHE & FHEQR } COMSULTAMNT
Sign
Contractor Magdy i L.IJ'
Contractor KP-ORANGE-5Y3- CU-{307+310) ST-TRF-Da Rewisian
Reference 000
Recelved by | Eng: Ahmed e S oo Ml W oLIe LR
ER Yehya KP | CU | C5 | 17 | 10 | 2023 | 09 | OO
HB: Package 1 Only (Package 2 via Aconex)
THE FOLLOWIMG TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test Materials Crushing test for plain Conerete for Culvert
CU-(307+310)  SEGMANT (1)
Location of Test EL-MASER MIX READY MIX CONCRETE
lterm | Specification Test Reguirement | Test Result Attachment | Remarks
i COMPRESSIVE 7 DAYS C£25/350 Artached
) COMPRESSIVE 28 DAYS CI5/250 Attached
3
4
]
Comments by: Comments by:
~Breped Yo dast g 4
APPROVAL STATUS

Organization [ Name | Sign Date A-AWC-R
Contractar Eng: Hetham Magdy gSile [ Li..ﬂ A
Designer
GARB *
Employers ; i e

| Representative E '.H.'L" . - fj-

* ghgamant | Bekdgii: Cubat Onky __,l"r A= hpproves; AWE= Approved whh Commenta; i Rajectad
Filiz TEF Test Resolt Foem Rey 30T+310 plain e 1 Fage 1ofl

CamScanner


https://v3.camscanner.com/user/download

Ly <\

EL Nasr Mix Ready Mix Concrete
i L =l | wlaSell ple bhandl L]
2wl Undl] pul o £ o psiso
Censult Engineer EL Nasr
webeaifly Sl pian ! il ol
client L S vra ) ) ] P
wllplially o s
sample ref, 350--250 Slump: 17
Part of workc: agsle aulw = type of cement cemas3
strangih: at days T
Casting date: 17M0j2023 Crushing Date: 24M0y2023
Resulis j
3 Dll'lllﬂ}' Compression
sampla No:| Weight (ko) P ph Strangth fkgiem3) AV GTME)
1 E140 2.411.85 503 228
8180 2,423.70 510 231 23
B200 242963 522 238
2%
TESTED BY : (.C ENGINER: e -
(3 Ao :
CONSULT ENGINEH: CLENT ENGI
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EL Nasr Mix Ready Mix Concrete

il 3| wlansall sle baall jLas|

[y ladlf zul i
| Consult Enginesr EL Nasr
el 3 padasr MY oils9l
elient o5 pLae e Y | =
s Lialle i e
sample ref, 350--250 Slump: 17
Part of work: asle wlw,s type of cament cemas
strength: at days 28
Castinmg date; 172023 Crushing Date: 14/41/2023
Results ;
Density compression
sample No; | Weaight fkg) (KGlem3) fkn) Sirength (kglcm) AVG[KGAC M)
1 BOBD 2,394.07 626 284
8120 2,405.93 615 279 285
3 8134 2,410.07 646 293
114%
TESTEDBY':
CONSULT ENGINER:

CamScanner
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Ceonaultast;

Dhavriar ; t‘
_'_,—-":.r 'l.ﬂli'l.?::ll-l‘_iﬂ--'.-lr_ Erl el |
e T e PR e
HIGH SPEED TRAIN (HSR) Project

Concreta Pouring Record

|Prolect :HiGH SPEED TRAIN L [ERCEeToRovsnmsH)  Revow
et B |Shest o 04
e Plsin ancrela Pouring Date: 177102023
S ALNASE MiX Con. Oty 1 55
Lcation : Kiomebar 5 on the desert road Cancrate Mix LG GaB0vs (CEM 111}
i - E;,',;'.: Concrete Supgier ALNASR MIX
|£“- ; Arnbient Tamg: ¢ L]
Eanciiee - CL-(307+3100 seg1 =
Tama Al B
Plamt
T.Mixer Mol  Tichst Mo Mo |GWM Py [Fame | Temp H—
| (1}
385 31258 558 | 1520 | 1545 | 1550 | 1615 p3 27
— i S5
- '_'_'_'_
== _,--'"_'-'-'_ —_— - —_— —
— — .-"'-'-H_-
=" i B
[ft———i— =
— ;‘_’...'-""ﬂ—.- |
] =il .4l 0 1| .
XC=No of Cylinder /Cublc XA = Addifion of Admiodure | R = Rejected
|Hotes ;-
the mix used comply with the approved (ral mex
Delarmining the actual quantty ls the responsibdity of the 05
Contracior A.C, Dept, Censultant Engineer
(Awthorized Lab representative)
MameMahmoud Abo-shanb MamaiAhmed m:@g/ ( A
Signature; - Dt alura; Diarle:
= (T g 5
YEopr
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SUBMISSION 2 TR E i \
e b KK N gl diiies
=5 L b 1] ey e e 1
e e ] - e
Location Name Contractor Company Deslgner Company
CU-{307+310) Orange Comaany {AHE & FHEOR | CONSULTANT
Hame Date Time
Issued by Eng: Hesham e A
Contractor | 0 ciAto | Lo
Contractor KP-ORANGE-5YS- CU-{307+310) 5T-TRF-012 Revision
Reference L)
L C3 ob MM W L] PR
Received by Eng : Ahmed —_—
ER Yehya kP | €u | €5 )| 25 | o1 |2024 | 09 | 00
ME: Package 1 Only [Package 2 via Aconex) |
THE FOLLOAWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test Materlals Crushing test for plain Concrete for Culvert
CL-{307+310) SEGMANT [3)
Location of Test EL-NASER MIX READY MIX CONCRETE
Item | Specification Test Requirement | Test Result Attachment | Remarks
| COMPRESSIVE 7 DAYS C25/350 Attached
2 COMPRESSIVE 28 DAYS C25/350 Attached
3 [ E—
'* _._-_.'-ﬁ:.--_-_-
3 .--""'"-__._-._-..
_.-'"'-.‘
_'_...-"
Commients by Commaents by,
Carret P Adrd Y "]r’f?‘
Vo ; “,] Ao Gt
S
___..-—--'--_-_--_-_
APPROVAL STATUS
Organlzation | Name Sign Date A-AWC-R
Contractor Eng: Hesham Magdy .E_;..-'i--""'"E-"" g L':'.._..ﬂ -1
Deslgner
GARB *
Falh | Pl | A=
Employers =
Representative /bl' 7 L- -(/_—1‘ o ;é i
- A= Hegmrted

* pigrmeant f Bridges Cubeit Only

A goprcead; AW T #ww%
,Pﬂ

Files T&F Tst Rerult Form Bev 307310 jplibn amg 3

Fage 10of1
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EL Nasr Mix Ready Mix Concrete
dgile 3l Clagall e bidll Las)
el i gl AR Pl i F g il
Consult Enginosr EL Nasr
client LU O T i s
[ sampleret. | 350250 | swme | w=—
I Part of work: | e . A | fmi'f#ll‘l‘ll‘ﬂfi Chi3 |
sfremgthi af days T
Casting date: 2512024 Crusiing Dater 1-2-2024 ]
Rasuils ;
sampte Mo | Weightpg | SRR | TR | ghengn pgema AVE KOG
1 a000 2370.97 £33 a0
2 T80 2,343.70 5ig 258 237
3 A0S0 2,385.18 521 735
TESTED BY :
CONSULT ERGINER:
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EL Nasr Mix Ready Mix Concrete

il Al clatall Jo ball jas)

CONSULT ENGINER:

Consult Englaeer E'L Masr
gt il g e 2 ) g A e o i e J
sample rof. 350-250 |  swmp 1
[ Fart of wark: e i | type of cement | M3 ]
| Strangth: at days 7
| Casting date: 25-1-2024 Crushing Date: 1.2-2024
Results ;
Danuty COTETEaRILT '
sampls Ne: | Weighl gl o i Birength fhgremi} AVG G TME)
i 000 247037 533 41
2 210 2,343,170 BB &5 27
3 BO50 2,385.19 521 238 ]
TESTED BY : 138 5

CLENT ENGINER:

CamScanner
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EL Nasr Mix Ready Mix Concrete
Al Al Clpsall Jo biuall pas)
el S il fel P g i
Consult Engleser EL Nasr
eliont Aty ol iyl o AskLad T
samgle raf, 350--250 Sthamps " |
| part of work: I s A 7o | typo of comant | Chia |
Casting dirte: 25-1-2024 Crushing Date: 22-2.2024
Rasults ;
Edrgde Mo Wi g mﬁ : IM AV W TN
1 §100 2,400.00 808 275
2 8185 242519 615 7y 278
a 8126 2.407.70 g22 292
TESTED BY : 5 (fmﬁmm—s ™
et &
CONSULT ENGINER: CLENT-ENGINER:
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EL Nasr Mix Ready Mix Concrete
Al A0 clagall e biall jad)
i Lhadll sl -
Consult Engineer EL Nasr
client pbeally A gl il gl o LY | s
aample raf, 350--250 Sl 12
I Part of works I igde Ul 5 | type of cenent I (& L
sitrangti af dayn 2a
Casiting dalte: 25-1-2024 Crushing Date: 22-2-2024
Results §
sampde No: | Welght o #-::w ”‘m“" AVE KECT
1 100 2.400,00 608 75
2 B1ES FAZS AT 15 a7 7
3 8128 2.407.70 g22 282
TESTED Y :
CONSULT ENGINER: CLENT-ENGIHER:
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[Eonimetor: - | Consullant Dwnar ;
I _— 8L B ottt et
gLl s o ey ey = e e
HIGH SPEED TRAIN (HSR) Praject
Concrete Pouring Record
Sub-Cor -ORANGE CO. G Dey S0 O i IR NO:EET-OR-S5YS-NES({10)  Rev.000
=k = Shesi Hlo. 10
v Plain concrote [Pouring Date: 25/0172024
figr ALNASRH MIX Cone. M 3
Location . Kilameler 55 on the dasert road Concrale Mix RLC C2500350 (CEM 1IN
Seclion Flain Concrete Supplier ALNASR MIX
T “EL-BASRA Ambient Temp: 37T
Iﬁwmm - CU-307+310) seg(3)
Time Al Site
Plant
T,“.l." H mlt“ﬂ Mo urf H: nhpmh A_"-r"d mm' Einiah I.HEI.:.I:I“W T:::.'; Remarks
BAST azrs 3 B.30 B.50 B.00 8,15 21 27
e l — e e — T
%C=No of Cylinder /Cubic %4 = Addition of Admixture R = Rejecied
Notes ;-
the mix used comply with the approved trail mix
Determining the actual quanlity is the responsibility of the QS5
[Contractor Q.C. Dept. Consultant Engineer
(Authorized Lab represantative)
Mame Mahmoud Abo-shanb HName:Ahmed yahya
Signature: §ii4 E Date: Signature: Date:
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: o S S e o C e~ Jameae
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7 Location Name Contractor Company Deslgner Company
CU-(307+550) / CU-(307+060) /
CU-(306+830) Orange Company {AHE & FHEOR ) CONSULTANT
Si
Ksiied by Name gn Date Time
Contractor 2:" v'" e SALoq wo
Contractor KP-ORANGE-SYS- CU-ST-TRF-019 Revision 000
Reference
Received by Eng: Hamouda SNA S 00 jum i W | W MM
ER Al KP | CU | CS | 29 | 08 2024 | 09 | 0O
NB: Package 1 Only (Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test Materials Tests for Reinforce Concrete (Walls &Top Slap) for Culvert
CU-{307+550) SEGMENT (1,3)
Tests for Reinforce Concrete (RAFT] for Culvert
CU-(306+830) SEGMENT (1,3) / CU-(307+060) SEGMENT (2)
Location of Test EL-FARQOUK READY MIX CONCRETE
item Specification Test Requirement | Test Result Attachment | Remarks =
1 Crushing test C40/450 Attached
COMPRESSIVE 7 DAYS
2 Crushing test C40/450 Attached
COMPRESSIVE 28 DAYS
Comments by: Comments bym
‘ _ t
M Evel App royd
5 = Do bils ty bes+
- \*& K
APPROVAL STATUS
 Organization | Name Sign Date A-AWC-R
Contractor Eng: Hesham Magdy POriasg \\ O A
Designer
GARB * Eng: Rana Gouda
Employers EBY/ a5
Representative | ENB* Hamouda Al ﬁ‘% AH Q
* Mignment / Bridges: Cubvert Only Approved; m&n%ﬁ’(mcmu R= Rejected
File: TRI-29 Tent Resut Form Rew 3074550 rov 000 Page 10f1

: Scanned whh
‘& CamScanner


https://v3.camscanner.com/user/download

W Vglitoll g 6 jalall dilwiall g Lol
T — ALFAROUK FOR READY MIX CONCRETE & CONSTRUCTION

OMPRESS STRENGTH OF CU ETE
SAMPLES
CEMENT CONTENT: 450 KG / M* CEM 111

CLIENT ¢ il y ol il ol ) 35 5
PROJECT : gl kil

DATE OF CASTING : 03/04/2024
DATE OF TASTING : 10/04/2024
AGE OF SAMPLE : 07 Dayes
DIMS OF SAMPLE :15%15*15

No. | Numberof | WEIGHT OF | CRUSHING | “rpp
| samples | SAMPLE(kg) | LOAD (KN) | %

1 | 307+060 8.620 | 834 :
300 | sess [ 100 | asi |\ 46
3 | 306+830 8510 921 178 | N W
LAP TECHNICIAN
Approved by
QC ENGINEER...

Soane
350l Al yell (a9 ket

dygaiswil - Jols Hibhano - BUIAI Oljlec: 5jla)l n
0102 500 30 22 - 0100 553 98 18

035469521 [B 035438097

ALFAROUK CONCRETE@YAHOO.COM
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ALFAROUK FOR READY MIX CONCRETE & CONSTRUCTION

COMPRESSIVE STRENGTH OF CUBE CONCRETE
SAMPLES

CEMENT CONTENT: 450 KG / M? CEM 111

CLIENT  : _pseaidhy 3 i il 5 3 50
PROJECT : aupadl il

DATE OF CASTING : 03/04/2024
DATE OF TASTING : 01/05/2024
AGE OF SAMPLE : 28 Dayes

DIMS OF SAMPLE :15*15%15

o | Numberof | WEIGHTOF |- CRUSHING | COMPRESSIVE | Average Cube
No. | = ~ar ey | STRENGTH | compressive
| samples | SAMPLE (k) | LOAD (KN) | “ems) | stengeh

1| 307+060 8.570 964 437
| 2 [ 307+550 | 8600 | 1140 519 |\ 484
| 3 | 306+830 |  8.580 1096 496
LAP TECHNICIAN

l - Approved by
QC ENGINEER...
33akd) Al sl (agkalt

Auaisawyl - Jols Galuas - bl Ollas: 8)layl n
0102 500 30 22 - 0100 553 98 18

035469521 E 035438097

ALFAROUK_CONCRETE@YAHOO.COM E
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SUBMISSION o d TR = ——
2 oNal Ql! KK u E CA or ) .
TEST RESULTS i ks r. P e gent
gt "“‘l ““"! !I“.'. Lot aes 1 4 Pamian oy . %ﬁ
Location Name Contractor Company Designer Company
CU-(3074550) / CU-(307+060) /
Orange Com AHE & F NSULTANT
CU-{306+830) ge pany (AHE & FHEOR ) CO
Name Sign Date Time
Issued by
Eng: Hosham
Contractor Mogdy S LV‘Q
Contractor KP-ORANGE-SYS- CU-ST-TRF.019 Revision 001
Reference
Received by | Eng: Hamouda - DO -
ER Ali KP | CU | CS |31 |08 204|059 | 00

Package 1 Only (Package 2 via Aconex)

THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW

Description of Test Materials Tests for Reinforce Concrete (Walls &Top Slap) for Culvert
CU-{307+550) SEGMENT (1,3)
Tests for Reinforce Concrete (RAFT) for Culvert
CU-{306+830) SEGMENT (1,3) / CU-{307+060) SEGMENT (2)
Location of Test EL-FAROUK READY MIX CONCRETE
ltem | Specification Test Requirement | Test Result Attachment | Remarks
1 Crushing test €40/450 Attached
COMPRESSIVE 7 DAYS
2 Crushing test C40/450 Attached
COMPRESSIVE 28 DAYS
3 Durability test Rept Attached
Comments by: Comments by:
APPROVAL STATUS
_%anlzatlon Name Date A-AWC-R
Contractor Eng: Hesham Magdy g 7 [ Ya) A
Designer
GARB * Eng: Rana Gouda
Employers (=
Representative Eng: Hamouda Ali ! e A
* Akgnment / irkdges: Cubvert Ondy A= Appioved; AWCs Approwelt with Commeses; R= Rejected
Fie: TRF-19 Test Resu Farm Rev 3074550 rev 001 Page 10f1
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—— ALFAROUK FOR READY MIX CONCRETE & CONSTRUCTION

COMPRESSIVE STRENGTH OF CUBE CONCRETE
SAMPLES

CEMENT CONTENT: 450 KG / M* CEM 111

CLIENT jaaiy ol p2pl 0 48 50
PROJECT : ausd) jsdll

DATE OF CASTING : 03/04/2024
DATE OF TASTING : 10/04/2024
AGE OF SAMPLE: _07 Dayes
DIMS OF SAMPLE :15*15*15

COMPRESSIVE | Average Cube
No. | Numberof | WEIGHT OF CRUSHING | ~crpencTH compressive

samples | SAMPLE(kg) | LOAD (KN) | (kgfom2) | strength »

1 | 307+060 8.620 834 378 |
2 | 307+550 8.655 1069 484 | \416 l
3 | 306+830 8.510 921 417
LAP TECHNICIAN
Approved by
QC ENGINEER...

Sane
B0l Al yiell gyl

apaitwyl - Jols vahns - byl Sljlec: 5y |l
0102 500 30 22 - 0100 553 98 18 |
035469521 [ 035438007

ALFAROUK_CONCRETE@YAHOO.COM
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ALFAROUK FOR READY MIX CONCRETE & CONSTRUCTION

COMPRESSIVE STRENGTI NCRETE
SAMPLES
CEMENT CONTENT: 450 KG / M* CEM Il
CLIENT  : el yal i add 5838 50
PROJECT ; aapudl flad
DATE OF CASTING : 03/04/2024
DATE OF TASTING : 01/05/2024
AGE OF SAMPLE : 28 Dayes
DIMS OF SAMPLE :15*15%15
No. | Numberof | WEIGHTOF | crusHING | SOt ﬁj:f;;g‘;:‘?
samples | SAMPLE (kg) | LOAD (KN) (kg/em?) s
"1 | 3074060 | 8570 964 437 l
; 3074550 8.600 1140 519 484 J
3 | 306+830 8.580 1096 496
LAP TECHNICIAN
Approved by
- QOC ENGINEER...
350ka0) Ak i faglat

. lg--'._‘ gsi' ..-.':1

Gpalaawl - Jols shkhuns ~ bl Ciljlos: 8)1aYl E
0102 500 30 22 - 0100 553 98 18
035469521 E 035438097

ALFAROUK_CONCRETE@YAHOO.COM B
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/ Research Center of Glagl Saag

Properties and Testing of dgall JLaly palsd
Materials and Quality Control sasadl Jasdag

eadh (e Analy — Auigh A4S

Faculty of Eng. — Ain Shams Univ.

Ref. No.: E 0142/2024
Date: 6/7/2024

Report on Durability Tests for Concrete Specimens

Client: Aa ganll QYJ&""‘C""JJ‘ 15).:
. abadl N 305+500 Aascall (e g ) il Jial Zal
Project:
311+000
Owner: 5 JLSHy Gkl At Al
Consultant: | Seasns 45 53

This report was prepared upon the request of the client to perform durability tests

on concrete specimens.

Delivered Specimens:

- "4" concrete cubes with nominal dimensions of (15x15x15) cm, design mix code
C40/450. The concrete mix contains 450 kg/m*® cement — reinforced concrete
CEMS3, and the casting dates were 3/4/2024 and 14/5/2024 as mentioned in the

client's letter.

The specimens were delivered by the client on 13/6/2024 on his sole responsibility.

All information was taken from the client's letter,

Required Tests:
~ |- Chemical Analysis Test according to "BS 1881:Part 124"
—  2-Rapid Chloride Penetration Test according to "ASTM C1202"

DG Yo

o The electronic report can be seen by scanning the QR Code at the top &l

password is delivered to the client. htips://eng.asu edu. cg/lmmc/wnsulgangxzycn;yl

1 El-Sarayat St., Abbasia, Cairo SA = Ll = L2 sae Glase = AL (5]
Tel.: 0226831440/01289832417 ®: 01289831957 Email: info.MRC@eng.asu.edu.eg
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Aﬁf;ﬁ Center of Ela by
Operties and Testing of Algal) JLOAlg Lalsd
Materials and Quality Control 3asad) lauay

Faculty of Eng. - Ain Shams Univ. oeadi (e Azala — duaigl 4408

Ref. No.: E 0142/2024
Date:  6/7/2024

Tests Results

1. Chemical Analysis Test

Chemical analysis test is performed on one specimen from the delivered concrete cubes
according to the British Standard "BS 1881: Part 124", The chlorides content was
determined using Nitric acid, Silver nitrate, Thiocyanate standard solution, Iron IiI
indicator solution, and Trimethlhexanol. The sulfates content was determined using
Hydrochloric acid, Ammonium hydroxide solution, Barium chloride solution, and Methyl
red indicator solution. The test results are shown in Table (1).

Table (1): Chemical Analysis Test Results

Max. Limit**

No. Code Item Weight* (%)
(%)
Chlorides (CI) 0.2472 0.4%++
1 C40/450
Sulfates (SO57) 2.6193 4.0

*Weight percentage from the content of all cementitious materials that mentioned in the

client's letter.
** According to the Egyptian Code of Practice "ECP 203-2018".
*** According to "ECP 203-2018", for reinforced concrete that is not exposed to external

Or. Begy Hany

source of chlorides.

* The electronic report can be seen by scanning the QR Code at the top of the page and the 2/4
password is delivered to the client, i su.cdu. me/consultancy/veri

1 El-Sarayat St., Abbasia, Cairo SAUN — Laabaal) = L3 o3 lua = il (5 ]
Tel.: 0226831440/01289832417 ®: 01289831957 Email: info.MRC@eng.asu.edu.eg
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2. Rapid Chloride Penetration Test (RCPT)

Ref. No.: E 0142/2024
Date: 6/7/2024

Rapid chloride penetration test (RCPT) was conducted on three core specimens extracted

from the delivered concrete cubes according to "ASTM C 1202-17". The test specimens

were prepared as cylinders with dimensions of 100 mm in diameter and 50 mm in length.

The passing electrical current through the test specimens were monitored throughout six

hours period. A power supply was used to maintain a potential difference of 60 volts

D.C. across the test specimen end was exposed to 0.3N NaOH solution. The test

specimens were vacuum saturated prior to testing using a vacuum pressure of 1 mm Hg

(133 Pa). The total charge passing throughout the test specimens over the 6-hour test

duration has been calculated. The test results of the tested specimens arc summarized in

Table (2) and Figure (1).
Tabl : Rapid Chloride etration Test Results
No. Code Charge passed:- 1"\ 1o ride Ton Penetrability*
(Coulombs)
1 2091.70 Moderate
2 C40/450 2275.14 Moderate
3 2599.14 Moderate

* According to "ASTM C 1202-17", Table X1.1.

. Sy Vomy

™ -
» The electronic report can be seen by scanning the QR Code at the top of the page and the  3/4
password is delivered to the client. https://eng asu.edu.cg/home/copsultancy/verify/

1 El-Sarayat St., Abbasia, Cairo

Ball — Lpaluall = LA s lasa — Sl 5

Tel.: 0226831440/01289832417 ®: 01289831957 Email: info MRC@eng.asu.edu.cg

Scanned with
(& CamScanner


https://v3.camscanner.com/user/download

enter of
es and Testing of

A erials and Quality Control
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Ref. No.: E 014272024

150
140
2 e
§ 110 : T Sttt ftets At bt 4
g 100
E
3
.E
g
"5" 40 —te— Specmen No. 01
i :g ¥ ¥ -=#~- Specmen No. 02
10 L —&— Spadmen No. 03
o \

0 30 60 90 120 150 180 210 240 270 300 330 360

Time (minutes)

Date:  6/7/2024

Figure (1): The relationship between current and time of the tested specimens

Prepared by

Eng. Mahmoud Elsaied
Chem. Ashraf Rizk

password is dclu ered to the chcnl

Revised by
Dr. Engy Hany Vol Mj

Head of Center

1 El-Sarayat St., Abbasia, Cairo

Tel.: 0226831440/01289832417 @: 01280831957

Bl = Luaadl — L3 s laue = Syl (5]

Email: info.MRC@eng.asu.edu.eg
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[Centractor: - Consultant: Owner | \
s e A
S A e -~
HIGH SPEED TRAIN (HSR) Project
Concrete Pouring Record
Su . : GE 3 Doy Wt Glsae it IR NO EET-OR-SYS-NBS(13)  Rev.000
RAIN [ rght sttt (=] L Rt Sheet No.; 13
Item : Rainforced concrate Pouring Date: 03/04/2024
Concrete Supplier: da ElFarouk MIX Conc. 102.5
Location : Zawiet Abd El Kader, Alexandria Concrete Mix R.C C400/450 (CEM II1)
Seclion: walls & top slab & Raft Concrete Supplier ElFarouk MIX
Area: EL-BASRA Ambient Temp: 27 *C
Structure :- CU-(306+830) seg(1,3) / (307+550) seg(1,3) / (307+060) seq(2)
Time At Site !
Plant
T. Mixer No Ticket No No | Oty ™ - — Finish |51mP 1 flow | Temp Remarks
: (em) *C)
1591 30622 9 | 750 | 820 8.25 9.00 21 27 |
3597 30625 9 8.16 | 8565 8.00 9.30 22 28 | 4
6891 30627 9 840 | 900 8.05 9.35 20 28 _
6851 30631 ) 815 | 955 | 1000 | 10.30 21 27 1 i 3
5128 30365 9 845 | 1010 | 10.15 | 1045 22 28
1793 30638 9 10.15 | 1055 | 1100 | 11.30 20 27
1626 30650 | 9 | 1315 | 1355 | 1400 | 14.30 21 | 27 3
5129 30656 9 1336 | 1405 | 14.10 | 1438 20 27
£891 30655 9 1410 | 1450 | 1455 | 1625 22 28
3316 3316 9 | 1435 | 1455 | 1500 | 1530 | 21 27 y
8126 30659 6.5 19.05 | 1945 | 1850 | 2020 20 27
2886 30660 8 18.50 | 19.20 | 1925 | 20.25 21 27
XC=No of Cylinder /Cubic XA = Addition of Admixture R = Rejected
the mix used comply with the approved trail mix
Determining the actual quantity is the responsibiity of the QS
Contracior @.C. Depl Consultant Engineer m -
(Authorized Lab representative)
Name:Mahmoud Abo-shanb Name:Ahmed yahya - / oL
Signature: (314 ) 56® Date Signature: WT
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SUBMISSION © 2 =~ ey
SUBMISSION of ‘!!I K " E S (. .
TS e .agaalm I - Y ) (b %
Location Name Contractor Company Designer Company
CU-{306+830)/ 307+060) /(307+550) Orange Company (AHE & FHEOR ) CONSULTANT
Name Sign Date Time
Issued by
Eng: Hesham
Contractor | ui " a3 —ALe Tes
Contractor KP-ORANGE-SYS- CU- ST-TRF-022 Revision 000
Reference
Received by Eng: Hamouda . € | oo | M| vy HH | Mm
ER Al KP | cu | CS| 29| 08 |2024| 09 | OO
NB: Package 1 Only (Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test Materials Crushing test for Reinforce Concrete (Walls &Top Slap) for Culvert
CU-{306+830) SEGMENT (1) / CU-(307+060) SEGMENT (2) / CU{307+550)
SEGMENT (2)
Location of Test EL-NASER MIX READY MIX CONCRETE
Item Specification Test Requirement | Test Result Attachment | Remarks
AVG
1 COMPRESSIVE 7 DAYS C€40/450 360 (KG/CM?)
2 COMPRESSIVE 28 DAYS | C40/450 454 (KG/CNY)
3
4
S
Comments by: Comments by:
‘ 1, [
We Elnsl Apeveava \
] '
(o p Ly T e Duvqkdx{»\!
e ?“' solfs
APPROVAL STATUS
Organization | Name Sign Date A-AWC-R
Contractor Eng: Hesham Magdy SsAes ThO A
Designer
GARB * Eng: Rana Gouda
Employers : 7R
Representative Eng: Hamouda Al 7,—-— AWQ\
* Algnment / Bridges: Culvert Only \{AMAWC:W“MR'MM
Fle: TRF.25 Test Result Form Rev 3064230 Page 1081
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EL Nasr Mix Ready Mix Concrete

Ailu i) clasall Je hdall jLaa)

Consult Enginoer EL Nasr
client keallly e gl 4l ALY s
sampie ref. 450-400 stamp: | 1 |
I Part of work: J Aadens Ul i Im'oleomonfl cm3 J
strongth: 400 at days 28
Casting date: 13-7-2024 Crushing Date: 10-8-2024
Results 3
sample No- | Weight (g) m m“f‘:”‘"‘"’ Strength g em2) AVGKGTM2)
8266 2,449.18 1012 458
8310 246222| 997 452 454
\
3 8281 2,453.63 1000 453
TESTED 8Y :
CONSULT ENGINER: J
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EL Nasr Mix Ready Mix Concrete
Al A cilagal) o hiall jLGa)
.proiect...... / | bl A :
Consult Engineer EL Nasr
client kil y )l gl 4! s ALy ki
sample ref. 450--400 Slump: 19
Part of work: dadus U i type of cement cm3
strength: 400 at days 7
Casting date: 131712024 Crushing Date: 20/7/12024
Results ; .
sampioNo: | wioight (@) | Denity (KGiem3) | compression k) | Strangth ihgiem2) " AVG (KG/CH2)
8167 241985 789 357
8194 2,427.85 801 363 360
3 8165 2,419.26 796 361
TESTED BY :
V2 St 12 313
CONSULT ENGINER: CLENT-ENGINER:
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EL Nasr Mix Ready Mix Concrete

Agilu Al clasal e il LEs)
Consult Engineer EL Nasr
client adeaalll g I gl ) ! A (Y-S0
| samplerer. |  450-400 Stump: 19

I Part of work: l LENRVEL llypooleomtl cm3
strength: 400 at days 28
Casting date: 13-7-2024 Crushing Date: 10-8-2024

Results ;

sarmple Noo Waeight (kg “GM, IM Strength (rg'emd) AVGKGTMD

1 B266 2,449.19 1012 4538
2 8310 2,462.22 997 452 454
3 8281 2,453.63 1000 453

TESTEDBY :

CONSULT ENGINER:
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[Centracion. - |Consubtant: jowner :
— BLAN Bew il Riv-anl!
T Y iR AT rry ERe—— Team il %
HIGH SPEED TRAIN (HSR) Project
Concrete Pouring Record
Sub-Contractor ;ORANGE CO. @ sy St &) see Regort IR NO;EET-OR-5YS-NBS(16)  Rev.000
Izmmmzﬁsnm G o P SheetNo. 16
|nem : Rainforced concrete PowingDate: 130072024 |
[Concrete Suppler: ALNASR MIX Conc. Qty (M*) 106.5
|Location Kilometer 55 on the desert road Concrete Mix R.C CAD0VA50 (CEM Iii)
[Section: wals & top slab & Raft Concrete Supplier ALNASR MIX
|Area: EL-BASRA Ambient Temp: 2. C
Strucie - CU-(306+830) seg(1) IW-@WM seg(2) / CU-(307+550) seg(2)
Time At Site
Plant
No
Dispatch | Arrived | Started | Finish Gt o)
4745 1369 g 1:00 | 11:30 | 11:35 | 12:00 18 27
9789 1370 ] 1146 | 1149 | 11:55 | 12:30 » 28
8498 1371 g | 1:35 [ 1200 | 1205 123000 21 27 1 3
0891 1372 g 11:45 | 1215 | 12:20 | 13.00 20 27
8468 1373 o | 155 | 1235 | 1240 | 13:15 18 27 -
4745 1374 ] 14:15 | 1450 | 1455 1525 18 30
9789 1375 9 1425 | 1500 | 1505 1535 22 29
8498 1376 9 1505 | 1535 | 1540 1615 21 28
9619 1377 o | 1545 | 1635 | 1640 | 1745 | 20 e
8486 1378 B 16:15 | 1755 | 18:00 18.35 18 27!*
4745 1379 B 16:55 | 18:35 | 1840 19:10 20 28 i
9616 1380 75 | 1851 | 1925 | 1830 | 2000 | 22 2 W
e e I S f— ‘
XC=No of Cylinder /Cubic XA = Addition of Admixture R = Rejected
Notes :-
the mix used comply with the approved brail mix
Determining the actual quantity is the responsibility of the QS
Contractor Q.C. Dept
(Authorized Lab representative)
Name:Mahmoud Abo-shanb
ignature: . Date;
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